
 

 
 

 
 

Sausalito-Marin City Sanitary District 
Treatment Plant Upgrade Project 

Environmental Assessment/Initial Study 
(PEPC 40411) 

 

 
 
 

November 2013 

 

Sausalito-Marin City Sanitary District 



 

 Sausalito-Marin City Sanitary District 
 

National Park Service, Golden Gate National Recreation Area 

 

 

 

                                        General Information about this Document 

What is in this Document? 
The Sausalito-Marin City Sanitary District (SMCSD) has prepared this Environmental 

Assessment/Initial Study (EA/IS) in coordination with the National Park Service (NPS) to examine 

the potential environmental impacts for the proposed SMCSD Treatment Plant Upgrade Project 
[...]
greenhouse gases, cultural resources, geology and soils, land use, noise, public health and safety, 
socioeconomics and environmental justice, transportation, utilities and public services, 
vegetation and wildlife, visual resources, water resources, and coastal resources. Some of these 
resource areas may be dismissed from detailed evaluation because they are not applicable to this 
project or there is no potential impact to these resources.



 

SMCSD Treatment Plant Upgrade Project EA/Initial Study  November 2013 
2-1 

SECTION 2.0 ALTERNATIVES 

2.1  INTRODUCTION 

The NPS NEPA handbook requires federal agencies to examine a full range of reasonable project 
alternatives as part of the environmental analysis. These alternatives must meet project 
objectives to a large degree, although not necessarily completely. The alternatives must be 
developed with consideration of environmental resources as the primary factor.  

The CEQ defines reasonable alternatives as those that are economically and technically feasible, 
and that show evidence of common sense. Alternatives that could not be implemented if they 
were chosen, or that do not resolve the need for action and fulfill the stated purpose in taking 
action to a large degree, should be eliminated as unreasonable before impact analysis begins. 
Unreasonable alternatives may be those that are unreasonably expensive; that cannot be 
implemented for technical or logistic reasons; that do not meet park mandates; that are 
inconsistent with carefully considered, up-to-date park statements of purpose and significance or 
management objectives; or that have severe environmental impacts—although none of these 
factors automatically renders an alternative unreasonable. 

CEQA Guidelines Sec. 15126.6 states that the environmental analysis include a range of 
reasonable alternatives of the project, or to the location of the project, which would feasibly 
attain most of the basis objectives of the project but would avoid or substantially lessen any of 
the significant effects of the project. Further, the analysis of alternatives per CEQA includes the 
“rule of reason” that requires only an analysis of alternatives that the lead agency determines 
could feasibly and reasonably attain most of the basic objectives of the project.   

CEQ regulations and the CEQA Guidelines require that an agency include a No Action 
Alternative as one of the alternatives it considers (40 CFR 1502.14[d], CEQA Guidelines 
Sec. 15126.6.e. The No Action Alternative serves as a baseline against which the impacts of 
the Proposed Action and Alternatives are compared.  

This section describes the alternatives considered, including the No Action Alternative and three 
action alternatives. The alternatives described include specific requirements proposed to 
minimize or avoid environmental impacts. This section addresses those alternatives considered in 
the process but eliminated from further evaluation, and why they were eliminated. 

The following alternatives are analyzed in this EA/Initial Study. 

No Action Alternative – The SMSCD wastewater treatment facility would continue to operate 
in its existing condition. 

Proposed Action – The SMCSD wastewater treatment facility would implement facility and 
process improvements to the existing treatment operations, including the addition of a 
headworks, new primary clarifier, secondary upgrades, tertiary polishing, and equalization 
storage. The existing on-site residence would be converted for administrative office uses. 



 

SMCSD Treatment Plant Upgrade Project EA/Initial Study  November 2013 
2-2 

2.2  NO ACTION ALTERNATIVE 

CEQ regulations require the No Action Alternative as a baseline against which the impacts of the 
Proposed Action and other alternatives can be evaluated. 

Under the No Action Alternative, the proposed headworks improvements, secondary and tertiary 
upgrades, and wet weather flow upgrades would not occur. The existing wastewater treatment 
facility would continue to operate in violation of federal and state directives. The facility would 
continue to discharge partially treated wastewater into the San Francisco Bay during peak wet 
weather events, potentially compromising water quality in violation of the existing NPDES 
permit. The No Action Alternative would leave the site of administrative and staff meeting 
functions in their present location. The buildings would continue to experience ADA-compliance 
issues, and SMCSD would continue to need off-site spaces for meetings and various 
administrative functions. Coordination and efficient communication between SMCSD personnel 
would continue to be negatively impacted. The existing residence would continue per its current 
use and would not comply with seismic improvement standards providing greater safety to staff 
during earthquakes.  

2.3  PROPOSED ACTION 

The SMCSD Treatment Plant Upgrade Project would implement facility and process 
improvements to the existing treatment operations, including the addition of a headworks, new 
primary clarifier, secondary upgrades, tertiary polishing, and equalization storage. The project 
has been developed to address regulatory compliance, plant operation, reliability, performance, 
and to prevent wet weather blending events for influent flows of up to 9.0 MGD. The project 
includes these components:  

• Headworks Improvements 
o New screening and grit removal facilities 
o New material handling area with truck turntable 

• Primary Treatment Improvements 
o New circular primary clarifier 

• Secondary and Tertiary Improvements (located within the existing treatment area) 
o New Fixed Film Reactor (FFR) feed pumps with 9.0 MGD capacity 
o Replacement of existing FFR media 
o FFR odor control covers 
o Replacement and increased capacity of existing tertiary filtration process 

• Equalization Storage 
o Minimum of 0.6 million gallons (MG) 

• Administration Building Remodel 
o Address ADA access requirements 
o Remodel existing building to minimize construction cost and impacts 

• Relocated Access Road 
o Relocate existing access road to accommodate headworks, primary and material 

handling facilities and to improve plant safety. 



 

SMCSD Treatment Plant Upgrade Project EA/Initial Study  November 2013 
2-3 

The SMCSD would be implementing these facility upgrades on lands owned and managed by the 
NPS, subject to the terms of the existing easement granted to the treatment facility. Therefore, 
the proposed upgrades would constitute a federal action, since NPS approval would be required 
per the terms of the easement. All of the proposed improvements would be within SMCSD’s 
existing easement, and 95 percent of the proposed improvements would be constructed on the 
existing 2.0 acre SMCSD facility footprint increasing the existing plant footprint by less than 0.1 
acres in the area north of the existing access road. The northern edge of the treatment facility 
would be extended approximately 40 feet at its widest point as shown in Figure 2.  

The increased footprint would extend onto undeveloped land, including the site of a suspected 
Sailors’ Cemetery. This site was thought to have the potential to contain human remains from 
several historic burials; however, recent testing has determined that no human remains exist at 
the portion of the site to be impacted by construction of the Proposed Action. The history of the 
suspected Sailors’ Cemetery is discussed further in Section 3.5, and in Appendix B: 
Archaeological Survey Report, and Appendix C: Archaeological Testing Plan and 
Archaeological Resource Protection Act Permit. 

The public currently has access to the San Francisco Bay and the SMCSD intends to maintain 
public access as part of the BCDC permit amendment for the project. The project would allow 
public access along the relocated road but would prevent public access to the treatment plant site.  

The new treatment facilities would be above the anticipated mid-century sea level rise of 
16 inches and end of century sea level rise of 55 inches, with the possible exception of pipelines 
connecting one or more of the proposed treatment components (BCDC, 2013). These pipelines 
would be designed to withstand the impacts of a submerged or partially submerged environment. 
Mechanical and electrical components of the new facilities are expected to have a service life of 
30 years. Structural components are expected to have a service life of more than 50 years.  

A more detailed description of the individual project components is presented in the following 
paragraphs. 

2.3.1  Headworks (Screenings and Grit Removal) 
Screening and grit removal is critical to the protection of wastewater treatment equipment as 
trash and inert particles in wastewater, including sand and gravel, can cause unnecessary 
abrasion and wear on mechanical equipment, the build-up of deposits in pipelines, channels, 
and process structures. Screening and grit facilities will allow SMCSD to remove trash and grit 
at the beginning of the wastewater process to provide a more effective method for handling 
these materials. 

2.3.2  Primary Treatment 
The SMCSD treatment plant currently has one circular primary clarifier built in the 1950s. Since 
all flow to the treatment plant passes through it, the clarifier cannot be taken out of service for 
maintenance or repairs without adversely impacting plant performance. The flow rate through 
the primary clarifier during wet weather flow exceeds the peak design value, so the clarifier’s 
solids removal capacity is greatly reduced at peak flow rates. Another primary clarifier is needed 
to treat peak flows, and to provide the redundancy during dry weather to allow maintenance 
without impacting plant operations. 



 

SMCSD Treatment Plant Upgrade Project EA/Initial Study  November 2013 
2-4 

2.3.3  Secondary Treatment Upgrade 
During peak wet weather events, the influent flow to the treatment plant can exceed the process 
capacity of the FFRs that is limited to the 6.8 MGD capacity of the FFR feed pump station. At 
flows greater than 6.8 MGD, primary effluent is passively routed around the FFRs and directed 
to the secondary clarifiers. This operational strategy of mixing primary effluent and secondary 
effluent is commonly referred to as “blending” and is currently allowed under the SMCSD 
NPDES permit. 

Blending requires additional sampling, data collection and record keeping, and the RWQCB has 
required the SMCSD to consider minimizing or eliminating blending. These alternatives include 
equalization, increasing secondary treatment capacity, and adding treatment specifically for 
blended flows. The RWQCB could eliminate the practice of blending from future SMCSD 
NPDES permits, which are renewed every 5 years.  

2.3.4  Tertiary Treatment Upgrade 
The SMCSD has continuously backwashing sand filters to remove additional suspended solids 
from the secondary effluent. They were added as a side stream process that can treat a maximum 
flow of 1.0 MGD. The sand filters are a necessary part of the treatment process because they 
reduce the total suspended solids (TSS) concentration in the secondary effluent from 45 
milligrams per liter (mg/L) to below the SMCSD NPDES permit limit of 30 mg/L (monthly 
average). The SMCSD has worked to optimize the filters over the years and they are currently 
performing adequately as a polishing step during dry weather. The filters have been in service for 
approximately 30 years and are approaching the end of their useful life. 

Because the sand filters only have a capacity of 1.0 MGD, they are ineffective at providing 
polishing treatment during peak wet weather events. Increasing the tertiary treatment capacity to 
6.0 MGD would improve operational flexibility and improve treatment plant performance during 
wet weather. 

2.3.5  Equalization 
A minimum of 0.6 MG of equalization storage (along with the described FFR upgrades) would 
allow the SMCSD to limit flow to the secondary process to 9 MGD, which would allow the 
SMCSD to avoid blending up to and including the estimated 5-year wet weather event. The 
equalization storage tank would be integrated into the new headworks structure and would have 
the capacity to store a minimum of 0.6 MG of primary influent or effluent. The final volume 
would be determined during final design based on the volume that can be readily made available 
in the new headworks structure.  

2.3.6  Administrative Office Space 
The project would remodel the existing district residence into approximately 1,750 square feet of 
administrative office use for SMCSD personnel. The additional room would alleviate the 
crowded office space that currently exists in the small structures in the maintenance yard. The 
project would provide staff with an ADA office and accessible parking that currently does not 
exist at the facility. The administrative office space modifications would also include minor 
access road improvements to facilitate better access to the new administration space and the 
existing facility storage/staging area. These improvements would be constructed with the 



 

SMCSD Treatment Plant Upgrade Project EA/Initial Study  November 2013 
2-5 

proposed relocated access road improvements. The service life of the administrative office space 
is expected to be approximately 20 years, and would be built above both anticipated mid-century 
and end of century sea level rise scenarios.  

2.3.7  Relocated Access Road 
Approximately 0.1 acre of land in the immediate north of the existing access road would be 
cleared of vegetation to make room for a relocated access road. Approximately 38 trees would be 
removed in this area, of which approximately 19 would be live oak trees ranging from 4 inches 
to 39 inches in diameter.  

2.4  ALTERNATIVES CONSIDERED BUT ELIMINATED FROM FURTHER 
STUDY 

Both NEPA Regulations Sec. 102(2)(E) and CEQA Guidelines Sec. 15126.6 require the 
analysis of a range of alternatives that can be considered reasonable and feasible that meet 
most or all of the project objectives. Several sites at and near the existing SMCSD treatment 
plant have been considered that would meet all or most of the project objectives. Due to the 
physical requirements of the facility as a working utility, the constrained geographical setting, 
and the limitations in the terms of the existing easement with the NPS, the development of 
reasonable and feasible alternatives include only the following development scenarios at or 
near the current facility. 

2.4.1  Dewatering Building Site (Bayside Alternative) 
The site of the existing solids dewatering building along the Bay was considered as a site for the 
proposed project. This site was considered due to proximity to the influent pipeline, existing 
access road, and primary clarifier. This site would allow for the primary treatment process to be 
elevated to maintain the necessary gravity flow to the existing diversion box. This alternative 
includes significant disadvantages that preclude it from further consideration. Among these is the 
location of the dewatering building that would require a stacked arrangement for the new 
headworks building that would place it directly above the new primary treatment process. This 
would entail the use of compact treatment technology that has not been sufficiently proven in 
wastewater applications leaving the facility with potentially high risk in meeting RWQCB 
discharge requirements. This would result in a cramped treatment and operating environment, 
increasing safety concerns and maintenance costs due to the constrained access. This limited 
space would preclude options for addressing the administrative space necessary for current 
SMCSD employees and related office and meeting functions.  

The Bayside Alternative would be precluded for the operational reasons in the preceding 
paragraph. The Bayside Alternative would not provide the same level of operation, safety and 
process improvements as the Proposed Action. 